saranas. FCC RF Test Report Report No. : FR432101-01

Table of Contents

SCDD MOAES ...tttk et bt s e e Rt e e a e e o Rt e aa e e e R et e R et e aa Rt e nR e e e r e R e e e nn e nneennns Al-2
EMISSION BANUWIAIN .....oeiiiiiiiiiee ettt s e e e Al-2
Occupied channel banaWidth ... Al1-53
MEXIMUIM EIRP ...ttt e et e e ettt e e e e st et e e e an b e e e s anbe e e e e nees A1-82
Maximum POWEr SPECEIAl HENSILY ........veiieiiiiiie et e s e e e Al-84
IN-BANA EMISSIONS ..ottt ettt et e e st e e e st e e e e st e e e e aabe e e e ennes Al1-112
SOFDMA MOAES ...ttt ettt st b et et e st et e s he e e sa bt e e be e e sab e e e be e e abeeeanbeeennneennneas A1-140
Maximum POWEr SPECEIAI ENSILY ........uviiiiiiiiee ittt e e et e e e sbeeeeeans Al1-140
IN-BANA EMISSIONS ......eiiiiiiiiie ettt e et e et e e e e aab et e e e st e e e e e anbe e e e e nees A1-151
MEXIMUIM EIRP ...ttt e e sttt e e st e e e st bt e e e aabb e e e e snbbeeeesnbneeeeans A1-153
S U1 13 U T T Lo 1Y, o o = Al-154
Maximum POWEr SPECEIAI HENSILY ......o.veiiiiiiiiei ittt e e et e e e sbeeeeeaas Al-154
1o R 2= T o I = 441 T  F P PR RPPTPPR Al1-165
MAXIMUIM EIRP ..ottt e e e et bt e e e sabb e e e aabe e e e e sabbeeeeanbneeaean Al-167
Sporton International Inc. (Kunshan) Page Number 1 Al-1 of 167

TEL : +86-512-57900158
FCC ID : 2ADZR5G3103WB



saranas. FCC RF Test Report

Report No. : FR432101-01

<CDD mode>
Emission Bandwidth
Test Result
TestMode Antenna | Freq(MHz) 26([15HEZI]3W FL[MHz] | FH[MHz] | LimitfMHz] | Verdict
6105 332.80 5937.32 6270.12
6265 338.56 6092.84 6431.40
6425 339.84 6254.76 6594.60
11BE320MIMO Antl+2 6585 341.12 6412.84 6753.96
6745 466.56 6577.32 7043.88
6905 339.20 6736.68 7075.88
5955 22.60 5943.64 5966.24 <320 PASS
6175 23.08 6163.20 6186.28 <320 PASS
6415 22.68 6403.68 6426.36 <320 PASS
6435 22.44 6423.84 6446.28 <320 PASS
6475 22.80 6463.60 6486.40 <320 PASS
6515 22.76 6503.52 6526.28 <320 PASS
6535 23.00 6523.44 6546.44 <320 PASS
11AX20MIMO Antl+2 6695 22.64 6683.28 6705.92 <320 PASS
6855 22.36 6843.92 6866.28 <320 PASS
6875 23.28 6863.40 6886.68 <320 PASS
6895 22.64 6883.56 6906.20 <320 PASS
6995 22.00 6984.20 7006.20 <320 PASS
7095 22.72 7083.64 7106.36 <320 PASS
7115 23.28 7102.96 7126.24 <320 PASS
5965 43.04 5943.32 5986.36 <320 PASS
6165 42.80 6143.00 6185.80 <320 PASS
6405 44.80 6382.76 6427.56 <320 PASS
6445 43.92 6422.68 6466.60 <320 PASS
6485 44.80 6463.40 6508.20 <320 PASS
6525 42.96 6503.32 6546.28 <320 PASS
11AX40MIMO Antl+2 6565 43.12 6543.08 6586.20 <320 PASS
6685 42.88 6663.08 6705.96 <320 PASS
6845 43.44 6823.24 6866.68 <320 PASS
6885 44.24 6862.44 6906.68 <320 PASS
6925 44.24 6902.60 6946.84 <320 PASS
7005 43.12 6983.24 7026.36 <320 PASS
7085 43.68 7062.60 7106.28 <320 PASS
5985 88.16 5941.48 6029.64 <320 PASS
6145 83.20 6101.64 6184.84 <320 PASS
6385 88.64 6341.48 6430.12 <320 PASS
6465 91.20 6420.84 6512.04 <320 PASS
6545 88.48 6500.52 6589.00 <320 PASS
11AX80MIMO Antl+2 6625 89.12 6580.20 6669.32 <320 PASS
6705 88.32 6659.72 6748.04 <320 PASS
6785 90.08 6740.52 6830.60 <320 PASS
6865 88.00 6820.84 6908.84 <320 PASS
6945 88.00 6900.68 6988.68 <320 PASS
7025 87.84 6980.36 7068.20 <320 PASS
6025 166.72 5942.12 6108.84 <320 PASS
6185 168.96 6100.20 6269.16 <320 PASS
11AX160MIMO Antl+2 6345 170.88 6260.84 6431.72 <320 PASS
6505 170.56 6418.92 6589.48 <320 PASS
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6665 171.52 6577.64 6749.16 <320 PASS
6825 168.96 6740.52 6909.48 <320 PASS
6985 168.64 6901.80 7070.44 <320 PASS
5955 22.92 5943.28 5966.20 <320 PASS
6175 23.20 6163.40 6186.60 <320 PASS
6415 22.80 6403.48 6426.28 <320 PASS
6435 21.96 6423.64 6445.60 <320 PASS
6475 22.60 6463.52 6486.12 <320 PASS
6515 23.20 6503.52 6526.72 <320 PASS
6535 22.92 6523.68 6546.60 <320 PASS
11BE20MIMO Antl+2 6695 22.96 6683.32 6706.28 <320 PASS
6855 23.32 6843.56 6866.88 <320 PASS
6875 23.00 6863.44 6886.44 <320 PASS
6895 23.16 6883.24 6906.40 <320 PASS
6995 22.56 6983.88 7006.44 <320 PASS
7095 23.20 7083.16 7106.36 <320 PASS
7115 23.16 7102.96 7126.12 <320 PASS
5965 43.28 5943.48 5986.76 <320 PASS
6165 43.76 6142.20 6185.96 <320 PASS
6405 43.84 6383.48 6427.32 <320 PASS
6445 44.64 6422.36 6467.00 <320 PASS
6485 43.92 6462.76 6506.68 <320 PASS
6525 43.92 6503.00 6546.92 <320 PASS
11BE40OMIMO Antl1+2 6565 44.48 6542.44 6586.92 <320 PASS
6685 42.88 6663.00 6705.88 <320 PASS
6845 44.00 6823.00 6867.00 <320 PASS
6885 45.12 6862.20 6907.32 <320 PASS
6925 44.08 6902.52 6946.60 <320 PASS
7005 43.12 6982.92 7026.04 <320 PASS
7085 44.00 7062.60 7106.60 <320 PASS
5985 86.88 5941.96 6028.84 <320 PASS
6145 84.16 6100.52 6184.68 <320 PASS
6385 89.60 6340.36 6429.96 <320 PASS
6465 89.76 6419.40 6509.16 <320 PASS
6545 88.80 6500.20 6589.00 <320 PASS
11BES8OMIMO Antl+2 6625 87.68 6580.04 6667.72 <320 PASS
6705 86.56 6660.84 6747.40 <320 PASS
6785 87.36 6740.68 6828.04 <320 PASS
6865 87.36 6820.84 6908.20 <320 PASS
6945 88.80 6900.20 6989.00 <320 PASS
7025 88.00 6980.36 7068.36 <320 PASS
6025 167.36 5942.12 6109.48 <320 PASS
6185 170.24 6099.56 6269.80 <320 PASS
6345 174.08 6260.20 6434.28 <320 PASS
11BE160MIMO Antl+2 6505 172.16 6417.64 6589.80 <320 PASS
6665 171.52 6577.64 6749.16 <320 PASS
6825 171.20 6739.56 6910.76 <320 PASS
6985 166.72 6902.44 7069.16 <320 PASS
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Test Graphs
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Occupied channel bandwidth

Test Result
TestMode Antenna (Eﬂrﬁg) OCB [MHz] | FL[MHz] FH[MHz] | LimiMHz] | Verdict
6105 311.369 5946.4386 | 6257.8072 <320 PASS
6265 319.041 6101.3237 | 6420.3646 <320 PASS
11BE320MIMO ARt142 6425 317.123 6265.7992 | 6582.9221 <320 PASS
6585 318.402 6423.242 6741.643 <320 PASS
6745 315.844 6588.9960 | 6904.8402 <320 PASS
6905 319.041 6744.52 7063.561 <320 PASS
5955 19.54 5945.0500 | 5964.5904
6175 19.82 6165.0899 | 6184.9101
6415 19.421 6405.0899 | 6424.5105
6435 19.78 6424.8901 | 6444.6703
6475 19.021 6465.3297 | 6484.3506
6515 19.74 6505.1698 | 6524.9101
11BEZOMIMO Ant1+2 6535 19.58 6525.2498 | 6544.8302
6695 19.58 6685.0899 | 6704.6703
6855 19.54 6845.3297 | 6864.8701
6875 19.58 6865.1299 | 6884.7103
6895 19.54 6885.1698 | 6904.7103
6995 19.381 6985.3696 | 7004.7502
7095 19.5 7085.0100 | 7104.5105
7115 19.66 7104.8102 | 7124.4705
5965 38.761 5945.4995 | 5984.2607
6165 39.001 6145.0999 | 6184.1009
6405 39.161 6385.4995 | 6424.6603
6445 38.761 6425.4196 | 6464.1808
6485 38.601 6465.4995 | 6504.1009
6525 38.442 6505.6593 | 6544.1009
11BE4OMIMO Antl+2 6565 39.001 6545.4995 | 6584.5005
6685 38.122 6665.7393 | 6703.8611
6845 38.761 6825.4995 | 6864.2607
6885 39.241 6865.1798 | 6904.4206
6925 38.521 6905.5794 | 6944.1009
7005 38.601 6985.2597 | 7023.8611
7085 38.362 7065.6593 | 7104.0210
5985 77.842 5946.6384 | 6024.4805
6145 76.563 6104.8801 | 6181.4436
6385 79.6 6345.5195 | 6425.1199
11BESOMIMO Ant12 6465 79.441 6424.7203 | 6504.1608
6545 78.641 6505.3596 | 6584.0010
6625 78.961 6584.8801 | 6663.8412
6705 78.482 6665.3596 | 6743.8412
6785 78.641 6745.3596 | 6824.0010
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6865 77.842 6825.5195 | 6903.3616
6945 78.482 6905.5195 | 6984.0010
7025 78.162 6985.3596 | 7063.5215
6025 156.004 5946.9980 | 6103.0020
6185 159.201 6104.7602 | 6263.9610
6345 160.16 6265.7193 | 6425.8791

11BE160MIMO | Antl+2 6505 158.561 6424.7602 | 6583.3217
6665 159.52 6584.4406 | 6743.9610
6825 158.881 6746.0390 | 6904.9201
6985 156.643 6907.9570 | 7064.6004
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